CARINA
NOVA

R

\3/\\

Sleep.8



CARINA
NOVA

R




Parts List
Package Figure Part marking Name Quantity
DO1 Transformation mechanism 1
D26 Transformation mechanism 1
support
—— | ou Bock :
Ne 1
% DO5 Side bar 1
M D07 Quilted sofa cover 1
K
Assembly instructions 1
Package with accessories 1
Ne 2 D06 Armrest 2
D14 Canape 1
Ne 3 D1 Canape cushion 1
Additional
option
D08 Canape cover 1
Package with accessories 1
@ D20 Sofa mattress 1
Bought
separately
% D21 Canape mattress 1




List of sofa fittings

Package Figure Part marking Name Quantity
DF02 Bolt M6x65
DF15 Plastic insert 2
DF16 Nut (self-locking)
\ T
Package WWMM DF11 Sunk screw M6x30 3
with
accessories ) .
/\ DF31 Spring with hooks 2
DFO4 Bolt M8x35 8
List of canape fittings
Package Figure Part marking Name Quantity
DF30 Canape spring 2
DFO09 Bolt M8x80 10
P
Package @» DF20 Nut M8 4
with N\

accessories

DF42 Washer M8 14

r’—, DF74 Canape frame extender 4




1) Check the package’s component parts for any breakages or visible defects! Claims concerning damage will
only be processed if there are NO signs of attempted assembly.

Before assembly:

2) Keep all packaging and instructions until assembly is complete! If, during assembly, parts are found to be
missing or damaged, make sure to keep the package until a company representative is dispatched to your location.

3) Check the number of parts and fittings against the list. The manufacturer reserves the right to make
structural changes to the product, and to replace fittings and metal components with equivalents, which have no
negative impact on the product’s appearance or function. In the case of missing or damaged fittings, circle the
number of the missing item and inform the store to receive a replacement.

4) Follow the assembly instructions in this document! If the instructions for assembly and use are not followed,
the manufacturer’s warranty obligations are withdrawn.

5) Install the convertible sofa bed on a level floor surface! On uneven floors or thick carpets, the convertible
sofa bed’s folding mechanism may not work properly or the product may become deformed.

6) Do not assemble the convertible sofa bed alone. Two people are required. Move all the component parts
carefully and avoid pulling them forcefully. Lay everything down carefully so that the fittings do not fall on or hit
anything!

7) Only raise furniture and its component parts a little off the ground when moving them around. This will help
prevent distortions and breakages.

8) Whilst assembling, be sure to grease the folding mechanism as detailed in the instructions! This will help
prevent squeaking noises. Repeat greasing and tighten obviously loose nuts and bolts at least every 6 months.

For assembly you will need:

Phillips-head screwdriver

Spanner N213 x 1
Spanner N210 x 2

Paper towels

Silicone lubricant spray

Scissors

Tape measure

@@d\/\o%bi\







Remove the frame from the plinth

5)

6)

€

Ne13

() um
DF04




7) Do not tighten the bracket bolts.

(T Screw on the rear brackets. Do not tighten the
bolts of the front brackets.
DFO04

\L




Remove isolon
12) Fix the contact tape to the
lamella

\\ &




/
\
/

o
-
4+

[
Q0

Q

@©
4+

[

@©
Y—

(e)

[0}

]

C

0]

]

]

—

o

o
e
+

>
0
o

o
£

£

o
+

]
©
R

—

©
0

o
e

w

o
<
+
Y—

(e)

o

4+

+

o
o]

o
C
T

Lay film from the sofa packaging on the mechanism to protect the cover from grease.
Sofa mattress

14)




16)

Level out seams and corners of mattress and cover.

\_ At the headboard, thread the Velcros through the cover holes. )
4 17) N
Align seams of cover and mattress.
- /
a N
18)
o /




Remove the film

by pulling them

tight up to the sewing line.

%)
o
P

L
o

>
J]
o)
@
o)
c

L




The mattress should protrude beyond the edge of the
\_ rail by no more than1cm.







If there is a canape, go to the corner sofa assembly

28)

ur| >

5-10mm,




Assembling the corner sofa

/
4 . . . . N
When purchasing a pouffe, install the fastening mechanism on the canape.
32) (Mounting instructions and fittings are included in the package with the
/
\







e

DF75

DF42

88888







\l/\\\\] @




How to transform the sofa

If the sofa seat does not rise, unfasten the shipping Velcro.

If the sofa seat does not retract, check the position of the supports on the

mechanism




If the backrest is skewed, loosen

If there is a large gap between the
mattress and
the armrests, raise the seating area




Remember: if you convert the sofa regularly, the accompanying squeak is normal.

The sofa is based on a reliable metal frame enabling to convert the sofa into bed daily. In use, he lubricant between the
various joints in the mechanism can dry out, and the metal parts touch each other. To prevent friction and squeaks
follow the instrctions carefully:

If the product squeaks, lubricate the places of friction in the mechanism, tighten the connecting bolts.
Lubricate the mechanism every six months.

D —a\







CARINA
NOVA

R




Equipo estandar del sofa

Embalaje Articulo Denominacién Cantidad
DO1 Mecanismo de transformacion 1
D26 Soporte del mecar'nlsmo de 1
transformacién
D04 Respaldo 1
N2 1
D05 Bastidor 1
D07 Funda acolchada 1
Paquete con herrajes 1
Instrucciones para el ensamblaje, 1
muestra del tejido
Ne 2 D06 Apoyabrazos 2
D14 Canapé 1
Ne 3
opcion D Almohada-canapé 1
adicional al
pedir el sofé
con un canapé L Do8 Funda del canapé, muestra del 1
=7 tejido de la funda
Paquete con los herrajes para el 1
canapé
No incluido @ D20 Colchén 1
Entreg
separada
D21 Colchén del canapé 1




Lista de herrajes del sofa

Embalaje Pieza Articulo Denominacién Cantidad
“) DF02 Perno M6x65
‘W@-Wﬁ, DF15 Buje de pléstico 2
=N DF16 Tuerca M6 (autoblocante)
Paquete WMEDEPME@ DE1 Tornillo de ’i:/laebe:gzg embutida 3
X
con herrajes
DF31 Resorte con ganchos 2
DF04 Perno M8x35 8
Lista de herrajes del canapé
Embalaje Pieza Articulo Denominacién Cantidad
R t I 3
DF30 _ Resorteenel canape 5
(sblo para un canapé pequeno)
DFO09 Perno M8x80 10
<~
Paquete @‘ DF20 Tuerca M8 4
con herrajes \4)’
DF42 Arandela M8 14
DF74 Placa separadora para el canapé 4




Antes del montaje:

1) iCompruebe el aspecto y la integridad de las piezas de la caja! Las reclamaciones por dafios solo se aceptan
si los productos NO tienen rastros de montaje visibles.

2) iNo deseche el embalaje y este manual hasta que se complete el montaje! En caso de deteccién en el
proceso de montaje de piezas defectuosas y no conformidad del producto, es necesario conservar el embalaje
hasta que se visite al representante de la empresa comercial.

3) Compare las piezas y los accesorios con la lista antes de comenzar el montaje. El fabricante se reserva el
derecho de realizar cambios en el disefio del producto, reemplazar accesorios y hardware, reemplazar con
anélogos, que no alteren las propiedades funcionales del producto. En ausencia o falla de cualquier detalle, encierre
en un circulo el nUmero de pieza e informe a la tienda.

4) iObserve el orden de montaje especificado en las instrucciones! En caso de incumplimiento de las
instrucciones de montaje y funcionamiento, el fabricante renuncia a todas las obligaciones de la garantia.

5) Para instalar el sofd cama, elija un suelo plano. Las curvas del suelo y las alfombras gruesas pueden provocar
desviaciones en el funcionamiento del mecanismo de transformacién del sofé cama y distorsién de la forma del
producto.

6) Arme el sofd cama con la ayuda de alguien. {Mueva todas las piezas con cuidado, sin golpes, coléquelas de
forma segura, jno se caigan ni golpeen!

7) Mueva el mueble y sus partes, levantandose ligeramente, para evitar deformaciones y roturas.

8) jDurante el montaje, lubrique el mecanismo de elevacién de acuerdo con las instrucciones! Esto ayudaré a
prevenir un chirrido. Lubrique y apriete los tornillos y tuercas sueltos al menos una vez durante seis meses.

Para montar ustedes necesitan:

Destornillador punta cruzada

ﬁ Llave fija N213 x 1
Llave fijar N210 x 2

Toalla de papel

Tijeras

o
@ Spray-grasa de silicona
>

Cinta métrica







Retirese el marco de la base

5)

6)

) < Al ensamblar un sofé rinconera, coloque el soporte en un

Ne13 apoyabrazos (en el lado opuesto al canapé)

() um
DF04




7) No apriete los pernos de los soportes

w Atornille los soportes traseros.
No apriete los pernos de los soportes
DF04

delanteros.

\L




4 Retirese isolén N
12) Fijese la cinta de contacto a la
laminilla

\\




Coléquese la pelicula del embalaje del sofé sobre el mecanismo para proteger la funda contra

\_ la grasa. Y.

Colchdn del soféa




Alinee las costuras y los dngulos del colchdn y los de la funda.
En la cabecera, pase las cintas de contacto en los orificios de la funda.

o %
\
17)
Alinee la costura de la funda con la del colchén.
o %
4 N
18)
\_ %













Si se disponga del canapé, proceda a ensamblar el sofé rinconera

28)

ur| >

5-10mm,

iApriételo!




Ensamblaje del sofé rinconera

/
4 L . L ) N
Al comprar un puf, instélese el mecanismo de fijacién en el canapé.
32) (Las instrucciones para la fijacién y los herrajes estén en el paquete con el puf)
/
\







e

DF75

DF42

88888







44)

TV VY @




El procedimiento de transformacidn del sofa

Si el asiento del sofé no se retrae, verifique la posicién de los soportes en el mecanismo







Recuerde: el chirrido caracteristico de las partes metélicas del mecanismo durante la transformacién constante es normal. En
el corazdn del sofé se encuentra una robusta estructura de metal que se puede transformar en una cama todos los dias. Durante
la transformacién y el funcionamiento, la grasa entre las diferentes partes del mecanismo puede secarse y aparece la friccién de
los elementos metélicos entre si. Para evitar la ocurrencia de la friccién y el chirrido del mecanismo durante la transformacién o
el funcionamiento, es importante seguir las siguientes recomendaciones.
Si el mecanismo chirria, los elementos de friccidn deben lubricarse. Tira las conexiones.
Lubricar al menos una vez cada 6 meses.







CARINA
NOVA

R




Lista de pe¢as do sofa

Embalagem Peca Codlgo . Nome Quantidade
de referéncia
DO1 Mecanismo de transformacgao 1

Suporte do mecanismo de
D26 transformagao 1

% D04 Encosto 1

N2 1
D05 Barra 1
M DO7 Capa acolchoada 1
K
Pacote com as ferragens 1
InstrugSes de montagem, 1
amostra de tecido
Ne 2 D06 Braco 2
D14 Canapé 1
Ne 3
opgéo D Almofada para canapé 1
adicional ao
encomendar
o sofé com —_ D08 Capa do canapé, amostra do 1
© Canape < tecido do canapé

Pacote com as ferragens para o
canapé

@ D20 Colchso 1
Fornecido
separadamentse

% D21 Colch&o do canapé 1




Lista de ferragens do sofa

Embalagem Peca Codlgo . Nome Quantidadel
de referencia
DFO02 Parafuso M6x65
DF15 Bucha de pléastico 2
DF16 Porca M6 (autotravante)
bacote com ) T DET Parafuso de,\jlzt))(g%a escareada 3
as ferragens
DF31 Mola com agarras 2
DF04 Parafuso M8x35 8
Lista de ferragens do canapé
Embalagem Peca Codlgo . Nome QuantidadJ
de referencia
DE30 Mola de canaE)e (apenas para o 5
canapé pequeno)
DFO09 Parafuso M8x80 10
[~
Pacote com @‘ DF20 Porca M8 4
as ferragens N/
DF42 Arruela M8 14
rﬁ DF74 Barra de ajuste para canapé 4




Antes da montagem:

1) Verifique o tipo e a integridade das pegas na embalagem! Queixas sobre danos sé sergo aceitas para
produtos SEM marcas de uso.

2) Guarde a embalagem e as instrugdes até o término da montagem! Caso identifique-se pecas faltantes ou
defeitos durante o processo de montagem do produto, é necesséario guardar a embalagem até a visita de um
representante comercial da empresa.

3) Verifique a quantidade de pe¢as e ferragens seguindo a lista. O fabricante possui o direito de implementar
mudangas estruturais no produto, substituir ferragens e pegas metélicas por semelhantes, que ndo afetam a
aparéncia externa e ndo alteram as propriedades funcionais do produto. Em caso de pegas faltantes ou defeito,
destaque o numero da pega faltante e comunique a loja para que seja feita a substituigdo.

4) Atengdo a ordem de montagem apresentada nestas instrugdes! N3o seguir as instrucdes e a operago
apresentadas pelo fabricante cancela a garantia do produto.

5) Escolha uma superficie plana para a montagem do sofa-cama! Caso o piso tenha desniveis ou tapetes
grossos, é possivel que o mecanismo de conversao do sofd-cama ndo funcione corretamente e pode ocorrer
deformagdes no produto.

6) A montagem do sofa-cama deve ser feita por duas pessoas. Mova todas as pegas com cuidado, sem
sacudi-las, coloque-as com firmeza, evite quedas e impactos!

7) Para movimentar o mével e suas pegas, apenas levante-o um pouco. Isto evita deformag8es e quebras.

8) E obrigatério lubrificar o mecanismo de elevagdo durante a montagem seguindo as instrugdes! Isto evita
rangidos prematuros. Lubrifique e aperte parafusos e porcas soltos pelo menos uma vez a cada seis meses.

E necessario para a montagem:

Chave de fenda

Chave de boca N213 x 1
Chave de boca N210 x 2

Papel toalha

Lubrificante a base de silicone

Tesouras

Fita métrica

£l







Remova a armagado da cama da bancadal

5)

6)

/j):::::ﬁ; . . ,
@ Ao montar o sofa de canto, instale o suporte num apoio

Ne13 para o brago (do lado oposto ao sofé)

() um
DF04




7) N3do aperte os parafusos dos suportes completamente

DFO04

Aparafuse os suportes traseiros.
N3o aperte os parafusos dos
suportes frontais

\L




Remova Isolon
12) Prenda a fita velcro a ldmina

\\




/
\
/

Colch&o do soféa

©
=
(]
©
©
O
©
—
0
©
—
©
o
©
X
©
[
£
)
[}
©
©
O~
C
(O]
()
0]
-
o
o
(]
o
o
©
©
<
£
[}
+—
(]
©
0
‘©
—
[0}
+—
©
©
—
—
©
0
©
©
o
©
C
-
Yy—
O

Coloque o filme de embalagem no mecanismo do sofé para proteger a capa do lubricante

14)




16)

Alinhe as costuras e os cantos do colchdo e da capa.
\_ Na cabeceira da cama, passe as fita velcro no orificios da capa.

/

/

-

/










Transforma o sofd em estado semi-desdobrado.
\_ Ao fixar, as fitas velcro devem ser apertadas tanto quanto possive J




Se houver canapé, procede a montagem do soféa de canto

28)

ur| >

5-10mm,




Montagem do sofé de canto

/
4 . o . N
Na compra de puff, monte o mecanismo de fixagdo no canapé.
32) (As instrugdes de fixagdo e as ferragens estdo na embalagem com o puff)
. /
4 N

As molas precisam ser instaladas apenas no canapé pequeno

33)







e

DF75

DF42

88888







44)

TV VY @




PROCEDIMENTO DE TRANSFORMAGCAO DE SOFA

Se o assento do sofé ndo retrair, verifique a posigdo dos suportes no mecanismo.







N.B.: O guincho caracteristico das pegas de metal do mecanismo durante a transformag&o constante é normal.

O design do sofé é baseado em uma estrutura metélica confidvel que permite que vocé transforme o sofd em uma cama
diariamente. Durante a transformagdo e operagéo, o lubrificante entre as diferentes partes do mecanismo pode secar,
provocando a fricg&o dos elementos metdlicos uns nos outros. Para evitar esta fricg&o e o guincho do mecanismo durante a
transformag&o ou operagédo, é importante seguir as recomendag¢des do fabricante.

Recomenda-se lubrificar o mecanismo a cada 6 meses







CARINA
NOVA

R




Divana komplektacija

lepakojums Artikuls Nosaukums Daudzums
DO1 Transformacijas mehanisms 1
D26 Transformacijas mehanisma 1
balsts

D04 Atzveltne 1

Ne 1
D05 Apaltapa 1
D07 Stepéts parvalks 1
lepakojums ar furnitdru 1
Montazas instrukcija, auduma 1

paraugs
Ne 2 D06 Roku balsts 2
D14 Kanapé 1
Ne 3 D1 Kanapé spilvens 1
papildu opcija,
pasutot divanu
ar kanap@ Kanape parvalks, parvalka
D08 1
auduma paraugs
Kanapeé iepakojums ar furnitiru 1
D20 Matracis 1
Piegada
atsevisi

D21 Kanapé matracis 1




Divana furnitldras saraksts

lepakojums Detala Artikuls Nosaukums Daudzums
DFO02 Skrive M6x65
DF15 Plastmasas ieliktnis 2
DF16 Uzgrieznis M6 (paskontr.)
\ Y -
lepakojums WEB’)}EEEMP}EEEQ DF11 Gremdskrive M6x30 3
ar furnitdru
DF31 Atspere ar akiem 2
DF04 Skrive M8x35 8
Kanapeé furnituras saraksts
lepakojums Detala Artikuls Nosaukums Daudzums
Kanape atspere (tikai mazajam
DF30 kanapé) 2
DF09 Skrive M8x80 10
[~
lepakojums @» DF20 Uzgrieznis M8 4
ar furnitdru N
DF42 Paplaksne M8 14
rﬁ DF74 Kanapé regulé$anas klucis 4




Pirms montazas darbiem:

1) Parbaudiet detalu iepakojuma izskatu un pilnibu! Prasibas par to bojajumiem tiek pienemtas tikai par
izstradajumiem BEZ montazas pédam.

2) Saglabajiet iepakojumu un instrukciju lidz montaZas beigam! Ja montaZas procesa tiek atklats produkta
defekts un nepilniba, Jums ir jasaglaba iesainojums, lidz tirdzniecibas uznémuma parstavis atbrauks pie Jums.

3) Parbaudiet detalu un piederumu skaitu atbilstosSi pasttijuma komplektacijas sarakstam. RaZotajs patur
tiesibas veikt izstradajuma konstruktivas izmainas, nomainit furnitlru un stiprinajumus ar analogiem, kas
nepasliktina izskatu un neietekmé produkta funkcionalas ipasibas. Nepilnibas vai sadalijuma gadijuma apvelciet
trikstosas dalas numuru un pazinojiet veikalam par nomainu.

4) Izpildiet $aja instrukcija noradito montazas kartibu! Montazas un lieto$anas instrukcijas neievéro$ana anulé
razotaja garantijas atbildibu.

B) Lai uzstaditu divangultu, izvélieties lidzenu gridas virsmul! Pie gridas izliekumiem un augstiem paklajiem ir
iespéjamas novirzes divangultas parveidoSanas mehanisma darbib3, izstradajuma formas deformacijas.

6) Veiciet divangultas montaZas darbus divata. Parvietojiet visas detalas uzmanigi, bez raustiSanas, novietojiet
tas drosi, izvairieties no vinu kriSanas un triecieniem!

7) Parvietojiet mé&beles un to dalas, tikai nedaudz pacelot. Tas novérsis deformacijas un ldzumus.

8) Montazas laika noteikti iee|lojiet pacélaja mehanismu saskana ar instrukcijam! Tas |aus izvairities no
priekslaicigas ClkstéSanas. Atkartoti ieellojiet, pievelciet izteikti valigas skrives un uzgrieznus vismaz reizi sesos
ménesos.

Montazas darbiem nepiecieSams:

Skrivgriezis krusta

Atvérta uzgrieznu atsléga N213 x 1
Atvérta uzgrieznu atsléga N210 x 2

Papira dvielis

Silikona izsmidzinama smeérviela

Skéres

Meérlente







rami nonemt no pamatnes

5)

6)

f):_;,—i, . e . o
@ = Montejot stura divanu, uzstadit kronsteinu viena roku

Ne13 balsta (no tas puses, kas ir pretéja kanapé)

() um
DF04




7) Nepievelciet stingri

Pieskrlvéjiet aizmuguréjos kronsteinus.
Oy Prieks€jo kronsteinu skrives nav
DF04 pievilktas.

\L




Nonemt izolonu.
12) Kontaktlenti piestiprinat pie
lameles.

\\




o)
C
4+
1>
Ne]
+
1©
~
[
©
[
o
i |
3
—
[[0]
[
@©
~
©
[
o
C
3
C
0]
0
©
A
©
_
@©
hV2

Plevi no divana iesainojuma uzklat uz mehanisma parvalka aizsardzibai no smérvielas
Divana matracis

14)




16)

Izlidziniet matraca un parvalka viles un stirus.
\_ Galvgala gala kontaktlentes izvilkt caur atverém parvalka.

-

/

-

/




stiprinat,

stingri pievelkot lidz

Kontaktlentes no

es linijai










Jair kanapég, pariet pie stura divana montazas

28)

ur| >

5-10mm,

Pievilkt




Stdra divana montaza

/
4 o _ o _ N
Allegadajoties pufu, uzstadiet kanapé piestiprinasanas mehanismu.
32) (Stiprinasanas instrukcija un furnitlra atrodas iepakojuma ar pufu)
. /

\\
/

33)







e

DF75

DF42

88888










Divana transformacijas kartiba

Ja divana sédekli nevar aizbidit, parbaudiet mehanisma balstu poziciju.




Ja starp matraci un roku balstu ir liela atstarpe,
paceliet sédekla zonu un atslabiniet
kontaktlentes




Atcerieties: mehanisma metala elementu raksturiga ¢ikstéSana pastavigas transformacijas laika ir normala situacija.
Divana centra ir izturiga metala konstrukcija, kas ikdiena divanu |auj transformét par gultu. Transformacijas un darbibas
laika smérviela starp dazadam mehanisma dalam var izZit un paradas metala elementu berze vienam pret otru. Lai
izvairitos no Sis berzes rasanas un mehanisma ¢ikstéSanas transformacijas vai darbibas laika, svarigi ievérot razotaja
ieteikumus. Mehanisma ¢ikstéSanas gadijuma berzes elementi ir jaiee|lo







CARINA
NOVA

R




E€aptripata Tou Kovarmne

Juokevaoio E€apTnpa e&gg(:)t?'ll:z:oc Ovopaoia MNoootnta
DO1 MnXavioUOC LETATPOTING 1
D26 YTAPLEN UNXOVIOLOU HETAOXNUATIOUOU 1
D04 MAGTn 1
Ne 1
D05 MAaiolo 1
KAAU O KQAVOTTE KATTLTOVE
D07 1
Juokeuaola pe e€aptrpata 1
Selypa uPACUATOG, OVOUACTIKN 1
TOTEAQ
Ne 2 D06 YrnoBpaxiovio 2
D14 fwvia 1
N3 D11 Maghdpl ywviag 1
EMUMPOOoOEeTN
eTAOYN KATA
my £ KaAuppa ywviag, delypa tou
T[OLpOLVVE)\L(?L =7 Dos upAopaTog TNG ywviag !
TOU KOVaTté
Le ywvia
Juokeuaola ue e€aptruata 1
@ D20 STpOLA 1
MNapéxetal
Eexwplota
% D21 STPWHA KOVaTTE 1




KataAoyog e€0pTnLATWY TOU KOVOTTE

Kwkog

ZuoKkevaoia E¢aptnpa eSapriparoc Ovopaocia Moocotnta
DFO02 Bida M6x65
DF15 BUouo MAQOTLKO 2
DF16 MeplkOxAlo M6 (auTogAeyy.)
Suokeuaoto e ))‘?ﬁjjj/ﬁj?);jjﬁjp};)»;p»;p)ln DFNM Bida pe Bubulopevn kepaAn M6x30 3
eCapTrpaTa
DF31 EAatrplo pe yavtloug 2
DF04 BiSa M8x35 8
KataAoyog e€apTnATWY TOU YWVLOKOU KOVOTTE
5 , E£6 Kwdwog o , Noos
uokevacia §aptnua I S——— vopaoia ocotnTa
E\orch , . ,
DE30 AaTApLo 0TN ywvia (uovo yla pkpn 5
ywvia)
DF09 Bida M8x80 10
AL
2U0KeVOOLa pE O)‘ DF20 Na&iuast M8 4
eCapTrpaTa N/
DF42 Pobéha M8 14
rﬁ DF74 Enévbuon ywviag M8 4




Mpwv amo tn cuvappoloynon:

1) EAéy€te TV epdAvion Ko TV aKEPALOTNTA TWV eEAPTNUATWY oTN cuckevacia! Ot aflwoelg yia {nuLd yivovrot
aroSeKTEG HOVO yla poidvta XQPIZ ixvn cuvappoAdynong.

2) Adnote T cuckevacia Kat TLg 08nyieg HEXPL To TENOG TNG cuvappoAoynong! Eav evtomicete Eva eAATTWUA Kot

£val NULTEAEC TpoloV Katd tn Stadlkacio cuvapuoAdynong, eival amapaitnTo va SLaTnproETE T CUCKEUAGIA €W OTOU
dUYEL 0 EKTTPOOWTTIOG TNG EUTIOPLKNG ETALPELAG.

3) EA€yEte Tov aplOpo efoptnuatwy Kat e§aptnatwy oth Alota. O Kataokevaotr¢ Slatnpel To Sikalwpa va KAvel
OoAAQYEG OTO OXESLAGUO TOU TIPOIOVTOG, VAL OVTLKATOOTHOEL TO UALKO KoL TO UALKO HLE TtapopoLa o Sev emnpealouv Tnv
gudavion kot Sev emnPealouV TIG AEITOUPYLKEC LBLOTNTEG TOU MPOLIOVTOC. 2€ MePLMTwaon ateAoug i Bpalong, KAVTe KUKAO
oToV aPLlOUO Tou EAAEITOVTOC TUNUATOC KoL VadEPETE TO OTO KATACTNUA VLA VO TO OVTLKATAOTAOETE.

4) AkolouBrote tn Stadikacia cuVAPHOAOYNONG TIOU TTAPEXETOL OE OLUTO TO EYXELPLSLO! H un tpnon tTwv odnylwv
GUVOPUOAOYNONC Kol AELTOUPYLOC OKUPWVEL TNV €£yyUNON TOU KATOOKEUQOTH.

5) Ma va eyKOTaoTroeTE £vav Kavarmné-KpePartt, emAégTe éva eninedo natwpa! e KapmUAeg damédou kat PnAd xaAld
QTOKALOELG OTNV EpyACLO TOU UNXAVIOUOU UETOTPOTING EVOC KAVATTE-KPERATL, elval SUVATEG TOPAUOPDWOELG TNG LOPDNG
£VOG TIPOLOVTOG.

6) Zuvappoloynote Tov Kavamé-KpeBAtL pall. METAKLVAOTE MPOCEKTIKA OAA TA LEPN, XWPLG omacuoUg, otolBalovtatl
otaBepd, anodUYETE TIG MTWOELG KAL TA XTUTIAHATA Toug!

7) Metakwnote eAadpd ta EmumAa Kal o Hépn Tou. Auto Ba e€alsiel Tig mapapopdwoelg kat TG BAAPEC.

8) Mpovtiote va AUTAVETE TO UNXOVIONO avUP WO KOTA Th cuVapHoAdynon cUpdwva pe tig odnyieg! Auto Ba
anotpEPEeL TNV powpn tTeLRN. EmavalaBete tn Almaveon, odifte cadwg xahapd Umoulovia Kal magluadio ToUAAXLOTOoV pia
dopd kabe £€L purvec.

Ma t cuvappoAoynon Ba xpelaoteite:

Katoafidt eykapolag kedaAng

FToAALKO KA Ne13 x 1
FToaAAKO KAeLS{ Ne10 x 2

Xaptometoéta

AUTAVTIKO OTIPEL GLALKOVNG

WaAdt

Pouléta




‘0
Q
w
-
o
Q

<




Na adatpéoete To mMAaioLo amno t Bdaon

5)

6)

Katd tn cuvappoldynon tng ywviag To umoothplypa va tonobetnBel o
€va amo Ta umoBpaxovia (amod Ty MAeupd, avtiBetn otov tolxo)

() um
DF04




DFO04

Na pnv odlyyete moAv

Bdwote ta onicBla umootnpiyparta.
Na pnv odlyyete Ti¢ Bidec Twv npdoblwy
UTIOOTNPLYLATWY

\L




4 Adalpéote To MOAUALBUAEVLO N

12) Na ebapUdoETE TNV TALVIA
enadng otnv TafAa

\\ &




TomoBeTroTe TNV HEUPPAVN QTIO TN CUCKEUAGLA TOU KOWVATIE OTOV LNXAVIOUO YLO val
TPOOTATEYPETE TO KAAUPUQO oo T Almavon. )

Na toroBetroete TN LeUBPAvVN amd TN CUOKEUAGC( TOU KOVATIE TTAVW OTO UNXAVIOUO WOTE VA
TIPOOTATEWETE TO KAAU LU ATTO TO AUTAVTLKO. Y.

OTPWUA KOVATIE




-

16)

Na lolwOoEeTE TIG padEC Kal TIC YWVIEC TOU OTPWHATOS KOL TOU KAAUUUATOG. 2TV
KePaAn va MEPAOETE TIC OUVOETIKEG TALVIEG OTIC OTIEC LECQAL OTO KAAU UL,

-

/

/

\




oxuong padng

=
w

~C
3
3
3
Q
>
ey
=










Eav untdpyel ywvia va mpoxwproeTe 0Tn cUVAPUOAOYNCN TOU KAVATIE UE ywvia

28)

ur| >

5-10mm,




JUVAPHOAOYNGN KAVOTTE LE Ywvia

-

/

JTnV nepimtwon eav ayopAdoate Tou oud ePAPUOCTE TO UNXAVIOUO 0TN ywvia.
32) (Ot 0bnylec edappoync kat Ta e€aptipata Bplokovial 0Tn CUCKEUATIA KOVTA 0TO TTIoud)

/
.

\\
/

33)







e

DF75

DF42

88888










Aladikaoia LETATPOTG TOU Kavarme

Edv o kaBlopa Tou kavarmeé Sev avoliyel eAéyEte T BE€on TWV OTNPLYHATWY GTO LNXOVIOUO.







QuunBeite: N XOPAKTNPELOTLKY) OKACTHATO TWV HETOAKWY OTOWEIWY TOU UNXAVIOUOU KOTA T SLAPKELA TOU GUVEXOUC LETOOXNUATIOUOU gival
pLa GUCLoAOY K Katdotaon. STnv KapSLd Tou kavaré elvatl pia a&lomiotn HETAALK SO TIOU 0OC ETITPETEL VOl LETATPETIETE TOV KAVATIE O
€va kpePatL kaBe pépa. Katd tn SLapKeLa TOU LETAOYNUATIOUOU KAl TNG AELTOUPYLAC, TO AUTAVTIKO HETAEL SLadOPETIKWY TUNUATWY ToU
UNXQVLOHOU UTTOPEL VA OTEYVWOEL KL UTIAPXEL TPLRA LETAAAKWY OTOoXElWV peTaty Toud. Mpokelpévou va amodevxBel n epdavion autig TNg
TPLBAC KA OKAGIHATOG TOU UNXAVIOHOU KATA TN SLAPKELD TOU ETACKNUATIOUOU 1) TNG Aettoupyiag, eival onuavtikd va akoAouBroeTe TG
OUOTAOELG TOU KATAOKEUQOTH. ‘OTav 0 HNXAVIOUOC TPEUOTIALlEL, Ta OTOLXELQ TPLRNG IPETEL va AUtaivovtat







CARINA
NOVA

R




Komplekti sisu

Pakend Detail Artikkel Nimetus Arv
DO1 Transformatsiooni mehhanism 1
D26 Mehhanismi tugi 1
% D04 Seljatugi 1
Ne 1
/ DO5 Laud 1
M D07 Tepitud istmekate 1
K
Liitmike pakk 1
Toode pass, kokkupaneku juhend, 1
kanga naidis
Ne 2 D06 Kaetugi 2
D14 Nurgaosa 1
Ne 3 D11 Nurga padi 1
nurgadiivani
lisa
% D08 Nurga kate, kate kanga naidis 1
Liitmike pakk 1
@ D20 Madrats 1
Tarnitakse
eraldi
% D21 Nurga madrats 1




Diivani liitmike nimekiri

Pakend Detail Artikkel Nimetus Arv
) ‘) DFO02 Polt M6x65
‘W@-‘mﬁ’ DF15 Plastist varrukas 2
S DF16 Mutter M6 (isekinnitav)
\ RTINS
Liitmike pakk WJ&P)))J‘M))P}W DF11 Kruvi-potai M6x30 3
DF31 Konksudega vedru 2
DFO04 Polt M8x35 8
Nurgaosa liitmike nimekiri
Pakend Detail Artikkel Nimetus Arv
Nurga vedru
DF30 (ainult vaiksel nurgal) 2
DF09 Polt M8x80 10
P
Liitmike pakk @‘ DF20 Mutter M8 4
\4’
DF42 Seib M8 14
DF74 Lisaplaat nurgaosale 4




Enne kokkupanekut:

1. Kontrollige pakendi osade valimust ja terviklikkust! Nende kahjustamise ndudeid aktsepteeritakse ainult
toodetel, millel pole montaazijalgi.

2. Salvestage pakend ja juhised kuni kokkupaneku I8ppuni! Kui kokkupaneku kaigus tuvastatakse defekti ja
toote ebakomplektsust, on vaja pakendit sailitada kuni kaubandusettevdtte esindaja teie juurde jGudmiseni.

3. Kontrollige osade ja liitmike arvu nimekirja jargi. Tootja jdtab endale diguse teha tootes konstruktiivseid
muudatusi, asendada liitmikud ja riistvara sarnaste toodetega, mis ei kahjusta toote valimust ega mdjuta toote
funktsionaalseid omadusi. Kui see on puudulik v3i katki, tahistage ringiga puuduva osa number ja teatage poodi
selle asendamiseks.

4. Jargige selles juhendis antud kokkupaneku jarjekorda! Kui montaazi-ja kasutusjuhiseid ei jargita,
eemaldatakse tootjalt garantiikohustused.

5. Diivanvoodi/tugitoolvoodi paigaldamiseks valige tasane pdrandapind! P8randa kumerusel on vdimalikud
kdrvalekalded diivanvoodi/tugitoolvoodi muundamise mehhanismi t66s, toote kuju moonutused. Vaiba
olemasolu on ebasoovitay, kuna see raskendab Umberkujundamist.

6. Pange diivanvoodi/tugitoolivoodi kokku kahekesi. Liigutage kdiki osi ettevaatlikult, ilma tdmblemiseta,
paigaldage Uhtlaselt, valtige nende kukkumist ja |66mist!

7. Liigutage mooblit ja selle osi ainult kergelt tostes. See valistab deformatsiooni ja purunemist.

Ma&arige monteerimise ajal kindlasti tdstemehhanism vastavalt juhistele! See valdib enneaegse
kriuksumise ilmnemist. Korrake maarimist, pingutage nahtavalt lahtised poldid ja mutrid vahemalt kord kuue
kuu jooksul.

Kokkupanemiseks vajate

Ristpeaga kruvikeeraja

Lahtise otsaga mutrivoti N213 x 1
Lahtise otsaga mutrivoti N210 x 2

Paberratik

Silikoonpihustusmaare

Kaarid

Mdoodulint







Eemaldage raam alusest

5)

6)

f: ~ Nurgadiivani kokkupanemisel paigaldage klambrid Ghele

Ne13 kaetoele (nurgaosa vastaspoolelt)

() um
DF04




7) Arge pingutage klambrite polte

W Kruvige tagumised klambrid kulge.
DFE04 Arge pingutage esiklambrite polte.

\L




Eemaldage isoloni
innitage kontaktlint lamelli kilge

\\




t

©
Q
-
-
|m
i
-~
Ne]
©
s
H)
C
+
(@]
o
(o}
+
2
=)
©

Laua
ni pakendist mehhanismile, et kaitsta katet maarimise ees

Asetage kile diiva

14)




16)

Joondage madratsi ja katte dmblused ja nurgad.
\\ Asetage pea otsas kontaktlindid katte aukudesse.

-

/




o
©
(V]
)
0]
[]
)
©
£ -
£
20
]
.Im.
©
£
)
k.
©
i
C
(@]
~
(0]
Ry
~
©
©
I










Nurga olemasolul alustage nurgadiivani kokkupaneku

28)

ur| >

5-10mm,

Kinnitage!




Nurgadiivani kokkupanek

-

~
/

Puffi ostmisel paigaldage nurgaosa kinnitusmehhanism.
32) (Kinnitusjuhised ja liitmikud asuvad pakis koos puffiga)

/
.

\\
/

33)







e

DF75

DF42

88888







amise

\l/\\\\] @

nit alaliseks kasut

Paigaldage diiva

44)




Diivani Umberkujundamise jarjekord

Kui diivani iste ei lahe sisse, kontrollige tugede asendit mehhanismil.







Pidage meeles: Mehhanismi metallelementide iseloomulik kriuksumine pideva imberkujundamise ajal on tavaline. Diivani
aluses on usaldusvaarne metallkonstruktsioon, mis v8imaldab teil diivanit iga pdev voodiks muuta. Umberkujundamise ja
t66 kaigus v8ib mehhanismi erinevate sélmede vaheline maardeaine kuivada ja ilmneda metallelementide hddrdumine
Uksteise vastu. Selle hddrdumise ja mehhanismi kriuksumise valtimiseks Umberkujundamise v3&i kasutamise ajal on oluline
jargida jargmisi soovitusi: Kriuksumise korral méaarige mehhanismi hddrdeelemendid, pingutage Ghendused.
Maarige vdhemalt 1 kord 6 kuu jooksul.







CARINA
NOVA

R




Ansamblul canapelei

Ambalare Piesa N2 de produs Denumire Cantitate
DO1 Mecanismul transformarii 1
D26 Suportul sistemului de extensie 1
% D04 Spatele 1
N2 1
% D05 Carcasa 1
g‘% D07 Husa matlasata 1
K
Pachet cu fitinguri 1
Instructiuni pentru asamblare 1
Ne 2 D06 Cotiera 2
D14 Canapea 1
N3 D11 Pentra pentru canapea 1
optiune
suplimentara
la c?omanda < DOS Husa pentru canapea, esantion de 1
unei canapele = tapiterie
Pachet cu fitinguri 1
@ D20 Saltea 1
Se livreaza
separat
% D21 Canape mattress 1




Sofas
Ambalare Piesa N2 de produs Denumire Cantitate
, ) DF02 Surub M6x65
CW@-W% DF15 Bucs3 din plastic 2
e DF16 Piulitd M6 (cu autoblocare)
\ AT E TR HEVHIVIVIVIVN N A
Pachet cu WWW DF11 Surub cu cap Thecat M6x30 3
fitinguri
DF31 Arc cu cérlige 2
DF04 Surub M8x35 8
Canape
Ambalare Piesa N2 de produs Denumire Cantitate
DF30 Arc pe canapea (nu.rTlai pentru 5
canapea mica)
DF09 Surub M8x80 10
P
Pachet cu O‘» DF20 Piulitd M8 4
fitinguri \Zf
DF42 Saiba M8 14
DF74 Panoul de finisare pentru canapea 4




Inainte de asamblare:

1. Verificati aspectul si integritatea pieselor din pachet! Reclamatiile pentru daune sunt acceptate numai pentru
produsele FARA urme de asamblare.

2. Pastrati ambalajul si instructiunile pana la sfarsitul asamblarii! Daca in timpul procesului de asamblare ati
detectat un defect si o incompletitudine a produsului, trebuie sa salvati ambalajul padna cand un reprezentant al
societatii comerciale vine la domiciliul dvs.

3. Verificati numarul de piese si fitinguri conform listei. Produc&torul Tsi rezerva dreptul de a aduce modificari de
proiectare produsului, de a inlocui fitinguri si feroneria cu altele similare care nu Tnrautatesc aspectul si nu
afecteaz proprietitile functionale ale produsului. In caz de incompletitudine sau defectiune, inconjurati num3rul
piesei lipsa si informati magazinul pentru Tnlocuirea acestuia.

4. Respectati ordinea de asamblare data in acest manual! Nerespectarea instructiunilor de asamblare si de
utilizare va anula garantia producatorului.

5. Alegeti o zona de podea plana pentru a instala canapeaua extensibila! Cu curburile podelei ti covoarele Tnalte,
sunt posibile abateri in functionarea mecanismului de transformare a canapelei extensibile, distorsiuni in forma
produsului.

6. Asamblati canapeaua extensibila cu un partener. Mutati toate piesele cu atentie, féra a smuci, asezati-le in
sigurantg, evitati caderea si impactul asupra lor!

7. Mutati mobilierul si piesele sale ridicandu usor mobilierul. Acest lucru va elimina deformarile si rupturile.

8. Asigurati-va ca lubrifiati mecanismul de ridicare in timpul asamblarii conform instructiunilor! Acest lucru
va evita scartéitul prematur. Lubrifiati din nou, stréngeti suruburile si piulitele slébite, cel putin o data la sase luni.

Pentru a asambla canapea, veti avea nevoie de:

Phillips-head screwdriver
¢ Cheie cu dinte N213 x 1
Cheie cu dinte N210 x 2

. Prosop de hartie

@v&
& Spray-ul siliconic lubrifiant

Foarfece

Ruleta







Scoateti cadrul de pe soclu

5)

6)

A € Cand asamblati o canapea de colt, instalati suportul pe

" Net3 o cotierd (din partea opusa canapelei)

() um
DF04




\L







de suport.

N
C
[}

Q0

‘©
C
S
©
A
C
[]
N
[0]
—
o
[)]

o

>@©

o
©

£
£
—
[]

)
(0]

ge
[]

)
[0}
[0]
[0]
—
©

N

e
(o))

=
(0]

je]

3
-]
o
C
£

Q0
[0]
©

>@©
—
©
o

-
[]

e

£
©
[0]

+
—
©

o

Asezati pelicula din ambalajul canapelei pe mecanism pentru a proteja husa de lubrifiere
Saltea pentru canapea

14)




rificiile din husa

ntact sunt filetate prin o

La cap benzile de co

—~
0 0]
—i

16)













Daca aveti colt, treceti la ansamblarea coltarului

28)

ur| >

5-10mm,

Strangeti stréns!




Asamblarea canapelei de colt

-

~
/

La achizitionarea pufului instalati mecanismul de fixare la canapea.
32) (Instructiunile de montare si fitinguri sunt incluse in pachetul cu puful)

/
.

\\
/

33)







e

DF75

DF42

88888







44)

TV VY @




Procedura de transformare a canapelei

Daca fundul canapelei nu se misc3, verificati pozitia suporturilor pe mecanism.







Tineti minte: Scéartaitul caracteristic al elementelor metalice ale mecanismuluiin timpul transformarii constante este o
situatie normald. Canapeaua se bazeaza pe o structurad metalica fiabild, care va permite sa transformati canapeaua intr-un
patin fiecare zi. In timpul transformirii si function3rii lubrifiantul dintre diferitele noduri ale mecanismului se poate usca si

apare frecarea elementelor metalice unele de altele. Pentru a evita aceasta frecare si scartaitul mecanismului in timpul

transformarii sau functionarii este important sa respectati urmatoarele recomandari:
Daca apare un scartait, ungeti elementele de frecare ale mecanismului, stréngeti conexiunile.
Ungeti cel putin o data la 6 luni.







CARINA
NOVA

R




Liste des pieces

Emballage Piece Article Désignation Quantity
DO1 Mecanlsme.de 1
transformation
D26 Mecan|§me de 1
transformation support
% D04 Dossier 1
Ne 1
/ D05 Cadre de base 1
M D07 Housse 1
X
Notice d’'assemblage 1
Emballage avec accessoires 1
Ne 2 D06 Accoudoirs 2
D14 Canapé 1
Ne 3 D11 Canapé coussin 1
Option
supplémentaire
% D08 Housse 1
Emballage avec accessoires 1
@ D20 Matelas 1
Acheté
séparément
% D21 Matelas de canapé 1




Sofa
Package Figure Part marking Name Quantity
) ‘) DF02 Boulon M6x65
‘W@-‘mﬁ»’ DF15 Manche en plastique 2
S DF16 Ecrou
N
Emballage %) DF11 Vis M6x30 3
avec
accessoires
/\ DF31 Ressort avec crochets 2
DF04 Boulon M8x35 8
Canapé
Package Figure Part marking Name Quantity
DF30 Canapé printemps 2
DFO09 Boulon M8x80 10
P
Emballage @» DF20 Ecrou M8 4
avec N
accessoires
DF42 Rondelle M8 14
DF74 Washer M8 4




Avant assemblage:

1. Vérifiez I'apparence et I'intégrité des piéces dans I'emballage! Les réclamations pour dommages ne sont
acceptées que pour les produits SANS traces d’assemblage.

2. Gardez I'emballage et la notice jusqu'a la fin d’assemblage! Si, au cours du processus d'assemblage, un défaut
et une incomplétude du produit sont détectés, il est nécessaire de garder I'emballage jusqu'a ce que le
représentant de la société commerciale parte pour vous.

3. Vérifiez le nombre de piéces et d'accessoires selon la liste. Le fabricant se réserve le droit d'apporter des
modifications structurelles au produit, de remplacer les accessoires et les pieces métalliques par des éléments
similaires qui n'aggravent pas l'apparence et n'affectent pas les propriétés fonctionnelles du produit. S'il est
incomplet ou cassé, encerclez le numéro de piece manquante et informez le magasin pour un remplacement.

4. Respectez I'ordre d’assemblage indiqué dans cette notice! Si les instructions d’'assemblage et notices
d'utilisation ne sont pas suivies, la garantie du fabricant sera annulée.

5. Pour installer le canapé convertible, choisissez une zone plane du sol! Si le sol est incurvé, ou s’il y a de
grands tapis il peut y avoir des écarts dans le fonctionnement du mécanisme de transformation du canapé
convertible, des distorsions de la forme du produit.

6. 2 personnes sont nécessaires pour I'assemblage du canapé convertible. Déplacez toutes les pieces avec
précaution, sans a-coups, empilez-les de la maniére stable, ne les laissez pas tomber ou heurter !

7. Déplacez les meubles et les accessoires en les soulevant Iégérement. Cela permettra d'éviter la déformation
et la casse.

8. Veuillez lubrifier le mécanisme de transformation lors de I'assemblage conformément aux instructions!
Cela va aider a éviter l'apparition de grincements prématurés. Répétez la lubrification, serrez les vis et les écrous
visiblement desserrés au moins une fois tous les six mois.

Pour assemblage il vous faut:

Tournevis cruciforme

Clé a fourche N213 x 1
Clé a fourche N210 x 2

Serviette en papier

Lubrifiant siliconé en spray

Cessaux

Roulette d’arpenteur

ﬁd\/b%'@.i\‘







Retirez le cadre de la base

5)

6)

@ = Lors de l'assemblage d'un canapé d'angle, installez le

Ne13 support sur un accoudoir (du coté opposé au canapé)

() um
DF04




\L







Le bas du cadre est déterminé par la présence d’'une bande de bride.

Couvrez le mécanisme de pellicule rigide pour protéger la housse contre la graisse.
Le matelas du canapé

14)




16)

Alignez les coutures et les coins du matelas et de la housse. Au niveau de la
téte de lit, enfilez les bandes de contact dans les trous de la housse.

-

N O

17)

/

-

/













Taille jetez le canapé, procédez a l'assemblage du canapé d'angle

28)

ur| >

5-10mm,

Serrez!




Assemblage du canapé d'angle

-

~
/

Lors de I'achat d'un pouf, installez le mécanisme de fixation sur le canapé.
32) (Les instructions de montage de la fixation et les accessoires sont inclus dans
I'étendue de livraison du pouf)

o
/

-

/

Les ressorts sont installés uniquement sur un petit canapé

33)







e

DF75

DF42

88888







44)

TV VY @




Ordre de transformation du canapé

70 ;ﬂ"i;‘
R

>

Sl le siége ne se plie pas, vérifiez la position des supports du mécanisme.




S'il y a un espace important entre le matelas et
I'accoudoir, soulevez le siege et desserrez les
bandes de contact.




Rappelez-vous: Le craquement caractéristique des éléments métalliques du mécanisme lors de la transformation est une
situation normale. Le canapé dispose d’une structure métallique fiable qui vous permet de transformer le canapé en lit tous les
jours. Au cours de la transformation et du fonctionnement, le lubrifiant entre les différentes parties du mécanisme peut sécher et
des frottements d'éléments métalliques les uns contre les autres apparaissent. Pour éviter ces frottements et craquements du
mécanisme lors de la transformation ou de I'exploitation du canapé, il est important de respecter les recommandations suivantes:
En cas de craquement, lubrifiez les éléments frottants du mécanisme, serrez les connexions.

Lubrifiez au moins une fois tous les 6 mois.







CARINA
NOVA

R




nina (7] p'wIaL "N 9ITINn ND'M-XD1 / NAD NN
1 N'NNIIQ0ID (12200 DO1
1 N'¥N119017DN (122202 NN D26 (/
Ul
) 3 bos | Ty
N2 1
1 'y DO5 P
1 ND'2 LM / N0 Tann D07 %
DTN 71 10" ,01 ,
1 anlaliaaplaly
1 DATN 72,0220 NINIIN N0 |17
2 T navwn D06 Ne 2
1 NaNan D14
1 niMo D11 N®3
1 1D'2 ND'2 LM / N90 TaNn D08
1 NN NN
1 ™M D20
71912 Wi
1 Nt D21 @




nina (7] p'wIaL "N 9ITINn ND'M-XD1 / NAD NN
M6x65 2ni1a DF02 —
2 P'LDY9 ANM DF15 o .6((((((((((((“
TIAN M6 (NMxyu NIpa.) DF16
3 M6x30 'RDID-X112 DF11 qy@@(@@fiﬁiﬁf«’iﬁm‘( nNiNN7an
2 D'l DY y'ap DF31
8 M8x35 a1 DF04
nina (]7] oA L " m %ITIN ND'M-XD1 / N9D NN
2 Canape spring DF30
10 M8x80 aa DF09
‘\ I
4 0IN M8 Nmxy 71 DY DF20 ,(O nninn7\an
‘»/
14 N7TAN N0'21 NN DF42
4 NONIY NIA0N TN DF74




:N2101nn 19y
.N2270 7w 0IN'O K77 DMININ 112V P NIZ2pNNn 0P 2 NIvan amsa ophnn 2w ninhwnlacna nr ipTa (1

211 NWAN TU NTIND 2V 1IMW7 ¥ ,N127100 A 0'P20 101N IX DA9 172 7Y N1pna Inaaann oI'o v 1"l ATIRn R NN (2
JMnonn nnann

1P7N1 DTN 9'7NN7 ,ININ2 ANV 11 UXAY NIATN NN INXYY 10IY XD .0RTI IRINNY DRIN DATARDI D)P2NN 1900 IRTE (3
NN 1110 ,0128 P70 IR P70 10IN 7Y NNpRA.AXIAN 7Y NIFTIPANN NIIANN 7V DWY'awn DRI NN D'UAIA DI'RY DNIT 0'DN91 NINN
.IN9%2NN VIXA? NIANY IV'TINE0NN P2Nn 190N

ANIN X NIRINR IR 702 NIRTINN 197 N7W 12 win'y IN IXINND D220 TN viaimn ni1dnn Ni2iva 1o v nne (4

(12220 NTIAVA NI'DDY7 DNA7 DMWY DAV D'NDY IN NAXIN 7w NTNR X7 N2 InbmY nnnaa nao nan? mw aax1YwatNkanna (5
JNINN NNADN 2¥ DMWY ,ND'MY NNNY22N N90N ¥ non/nN'man

DNIN N1INY ,20707 %2, NN DIPRY DIpPAN 0H70N 72 K 11AUNY7 W .01 DTN OV NNIIX2 ND'NY 1NN 090 N2 1wyl (6
Ini?an1 ni?'9an van'n% ,niana

Q7M1 DMy vian 172im 72 .1a%1 1T anin T N pYn NNl vfan Nk N (7

DN IPTAIIN'WN 2V NN .L[122220 2 NNTRIA NN VIR 17210 )2 NIX1INY oNNA N22100 NV NNIaN [12220 DX [pw? Imapn (8
.NINan 72% NIw '¥N2 DYa NLYI2 N1INA 099NN DNINI

:1270XN NAINY

17X 211N

2 x 13 ‘on 02 nnan
1x 10 ‘On 022 nNnan

1" Naan

[I712'0 D'OINA N2'O NN

D'Maon

NN

ﬁd&%t‘i\







0'02NN NIADNN NXK 10N

NNR T Mywn YV N2vINN DX pNN, N2 Nap N2 Nya
(N2Ipn MW TXA(




BFO4 D'MINNN D'MAIDN NX 212N
PTN? X7 DTN 0'MAIDA DDA

\L




12 [171T'% 10N
) N71%n0 1TV VAN LID NK NDAN

\\




14)




—~
0 0]
—i
















N'N1'S NS0 NAdN

-

~
/

2V NNWENNN 12210 DX PN L,919 DY DY
32) DY NTINA DITION NININT DA NIKIN( NN

o
/

-

/

NILP N9IP 2V 71 DIPNIN D'X'OP

33)







e

DF75

DF42

88888







44)

TV VY @




nODN 11'W 1T

'r—m""
|\t

A\ -“é_“:% )

Wiy ==

UL

1122302 D'ININN BIPM NX P17 ,TT1I3'R N90N AWIN DX







NINN N12N Y190 172 .190712 XD NN NTANA N'YNII901I0 NNN (122120 7w DMNINA D'DINYK 2 NMAIND NPNNN T
DI NDMY NA0N NIX 19N7 T2 'K,

.NT2 NTD'NINA O'DINN 7Y 12N VANl wAMNYg 2121 122100 7Y D1IIWN DMAXD |2 120N 1NIN 21101 NYANI90110N 17002
NINAN NIX7DNN NN APU? 2N ,2IND IR DIYNTIQ0IID 17002 122120 2 NpNn DINENT 2N 2 NNINN DK VIINT 'T2:
DNIA'MNN NN NINAY, (122100 7Y D'9Yawnn 0'DIN78N NN NY7 Y, 0PN NYNINN DX.

D'WTIN 6 222 NNX DU NINAY [IN'Y UXA.







CARINA
NOVA

R




Lieferumfang des Sofa-Moduls

Sofa-/Sessel-

Verpackung Bestellnummer Name Betrag
DO1 Transformations-mechanismus 1
UnterstUtzung des

D26 . . 1

Transformations-mechanismus
D04 Lehne 1

Ne 1

D05 Zarge 1
DO7 Gesteppter Sofa-/Sessel- 1

Bettbezug, Bezugsstoffmuster
Beschlagpaket 1
Sofapass, Montageanleitung, 1

Stoffmuster
Ne 2 D06 Armlehne 2
D14 Canape 1
Ne 3 D11 Canape cushion 1
Zusatzliche
Option

DOS Gesteppter Sofa-/Sessel- 1

Bettbezug, Bezugsstoffmuster
Package with accessories 1
D20 Matratze 1

Separat
erhaltlich

D21 Canape Matratze 1




Sofa
Package Figure Part marking Name Quantity
DF02 BolzenM6x65
DF15 Buchse aus Kunststoff 2
DF16 Mutter (selbstklemmend)
\ AL EIVRTRTRNATITIAN N
Beschlagpaket WJEB’)}L‘JWW DF11 SenkkopfschraubM6x30 3
DF31 Feder mit Haken 2
DF04 Bolzen M8x35 8
Canape
Package Figure Part marking Name Quantity
DF30 Canape Frihling 2
DFO09 Bolzen M8x80 10
N
Beschlagpaket O)‘ DF20 Mutter M8 4
N/
DF42 Unterlegscheibe M8 14
rﬁ DF74 Canape Rahmenverlangerung 4




Vor der Montage:

1) Uberpriifen Sie Art und Unversehrtheit der Teile in der Packung! Reklamationen werden nur bei Produkten
OHNE Montagespuren akzeptiert.

2) Bewahren Sie Verpackung bis zum Ende der Montage auf! Bei Feststellung von Mangeln oder Fehimengen
wahrend der Montage ist die Verpackung bis zum Eintreffen eines Handlervertreters aufzubewahren.

3) Uberpriifen Sie die Anzahl der Beschlagteile anhand der Liste. Der Hersteller behalt sich vor, konstruktive
Anderungen am Produkt vorzunehmen, Beschlage und Befestigungen durch vergleichbare Teile zu ersetzen, die
das Aussehen nicht verschlechtern und keinen Einfluss auf die funktionalen Eigenschaften des Produkts haben.

4) Halten Sie die Reihenfolge der Montage ein, die in dieser Anleitung angegeben ist! Bei Nichteinhalten der
Montage- und Gebrauchsanleitung erléschen die Garantieverpflichtungen des Herstellers.

5) Wahlen Sie fiir die Aufstellung des Sofas eine ebene Bodenflache! Bei Bodenunebenheiten sind
Abweichungen von der Funktion des Verwandlungsmechanismus des Sofas und Verwindungen der Form des
Produktes moglich.

6) Flihren Sie den Zusammenbau des Sofas zu zweit durch. Bewegen Sie alle Teile sorgsam, ohne ruckartige
Bewegungen, lagern Sie die Teile sicher, vermeiden Sie Fall- und Schlageinwirkung.

7) Bewegen Sie das Mébelstiick und seine Teile nur in leicht angehobenem Zustand. Dies hilft, Deformation
und Bruch zu vermeiden.

8) Schmieren Sie den Verwandlungsmechanismus bei der Montage unbedingt entsprechend der Anleitung!
Dadurch wird das Auftreten von einem frihzeitigen Knarren des Metallrahmens des Sofas vermieden. Wiederholen
Sie den Schmiervorgang mindestens einmal alle sechs Monate.

Zum Zusammenbau benotigen Sie:

Kreuzschlitzschraubendreher

Schraubenschlissel N213 x 2

Schraubenschlissel N210 x 1

Papierhandtuch

Silikon-Sprihschmiermittel

Schere

Roulette

PlA S







Entfernen Sie den Rahmen von der Basis

5)

6)

Wenn Sie ein Ecksofa zusammmenbauen, montieren Sie die Halterung an
einer Armlehne (von der Seite gegenUber dem Sofa).

() um
DF04




DFO04

. R . - A , ,!,E@/itf./: ‘5
™ N
\Q“\/ (e
j Schrauben Sie die hinteren Halterungen an.

Ziehen Sie die Schrauben der Halterung nicht fest

Ziehen Sie die Schrauben der vorderen
Halterung nicht fest.

\L







/
\
/

t.

zu schutzen.

Sofamatratze

]
()
[}

Q0
]

+—

0

Q0
[
(@]
C
3
.
]

>
©

T
-
0]

£
[}

£
0]
[
C
(]

o
C
©

<
—
)

>
)
©
©
<
]
i
)
©
©
=
]
(@)
-l
©

N
-
[}

©
C
[}

©
o

m
-
[}

a

Legen Sie die Folie aus der Sofaverpackung auf die Mechanik, um den Bezug vor Schmierung

14)




16)

Richten Sie die Nahte und Ecken von Matratze und Bezug aus.
\_ Fadeln Sie die Kontaktbander am Kopfende in die Lécher in der Abdeckung ein.

-

/

/

\







/

22) Die Matratze sollte maximal 1 cm Uber
die Latten kante hinausra gen




fest wie moglich angezogen werden.

a in eine halb ausgeklappte Position.

Bei der Befestigung muissen die Kontaktbander so

Bewegen Sie das Sofa i
die Kontaktband

-




28)

ur| >

) ‘5-10mm 5-10mm,

Festziehen!

v




Ecksofa-Montage

Wenn Sie einen Sitzhocker kaufen, installieren Sie den
32) Befestigungsmechanismus am Sofa. (Montageanleitung
und Montagematerial sind im Paket mit dem Sitzpouf
enthalten)

-

/







e

DF75

DF42

88888







\ f ( ~(
SN | A i v
- estziehen!
\ Ne13 Stellen Sie das Sofa an einem Ort auf, an dem es dauerhaft genutzt wird

4 N

44) \l/\\\\] @




Die Reihenfolge der Transformation des Sofas

Wenn sich der Sofasitz nicht bewegt, Uberprifen Sie die Position der Stlitzen am Mechanismus




Wenn zwischen Matratze un rmlehne ein
groBer Spalt besteht
an und l6sen Sie die Kontaktbéander




Denken Sie daran: Das charakteristische Knarren der Metallelemente des Mechanismus wahrend der sténdigen Transformation ist
eine normale Situation. Das Herzstlck des Sofas ist eine zuverlassige Metallstruktur, die es Ihnen ermdéglicht, das Sofa jeden Tag in
ein Bett zu verwandeln. Im Laufe der Umwandlung und des Betriebs kann das Schmiermittel zwischen verschiedenen Teilen des
Mechanismus austrocknen und es kommt zu Reibung von Metallelementen aneinander. Um diese Reibung und das Knarren des
Mechanismus wéhrend der Transformation oder des Betriebs zu vermeiden, ist es wichtig, die folgenden Empfehlungen zu
beachten: Wenn ein Knarren auftritt, schmieren Sie die Reibelemente des Mechanismus und dehnen Sie die Verbindungen.
Schmieren Sie mindestens alle 6 Monate.









